
Priority Valve
Item Part No. Qty. Description Item Part No. Qty. Description

1 375-08318 1 Bolt, Gate Adjustment (6" Valve) 10 362-22790 8 Hex. Nut, 3/4", S.S.
375-08320 1 Bolt, Gate Adjustment (8" Valve) 362-22790 8 Hex. Nut, 3/4", S.S.
375-08322 1 Bolt, Gate Adjustment (10" Valve) 362-22791 8 Hex. Nut, 7/8", S.S.
375-08324 1 Bolt, Gate Adjustment (12" Valve) 362-22791 8 Hex. Nut, 7/8", S.S.

2 362-22550 1 Hex. Nut, 1/2", S.S. 11 375-09000 1 Cap Screw, 1/2", S.S.
3 364-25320 1 Washer, Sealing, 1/2", S.S., Neop. 12 375-08498 1 Piston, Polyethylene For 6" Valve
4 Varies 1 Flange Gasket Full Face 375-08500 1 Piston, Polyethylene For 8" Valve
5 375-10083 1 O-Ring 6.975" I.D. 375-08502 1 Piston, Polyethylene For 10" Valve

375-10080 1 O-Ring 9.475" I.D. 375-08504 1 Piston, Polyethylene For 12" Valve
375-10085 1 O-Ring 10.475" I.D. 13 375-10078 2 O-Ring 5.600" I.D.
375-10087 1 O-Ring 12.475" I.D. 375-10080 2 O-Ring 7.475 I.D.

6 314-56396 1 Flange Cover For 6" Valve 375-10085 O-Ring 9.475 I.D.
314-56398 1 Flange Cover For 8" Valve 375-10087 O-Ring 11.475 I.D.
314-56394 1 Flange Cover For 10" Valve 14 375-10089 Packing, Nylon
314-56404 1 Flange Cover For 12" Valve 15 375-08400 1 Gate, Polyethylene For 6" Valve

7 364-25550 16 Flat Washer, 3/4", S.S. 375-08420 1 Gate, Polyethylene For 8" Valve
364-25550 16 Flat Washer, 3/4", S.S. 375-08422 1 Gate, Polyethylene For 10" Valve
364-25600 16 Flat Washer, 7/8", S.S. 375-08424 1 Gate, Polyethylene For 12" Valve
364-25600 16 Flat Washer, 7/8", S.S. 16 575-01212 1 6" Body Assembly

8 362-24790 8 Acorn Nut, 3/4", S.S. 575-01214 1 8" Body Assembly 
362-24790 8 Acorn Nut, 3/4", S.S. 575-01216 1 10" Body Assembly
362-24792 8 Acorn Nut, 7/8", S.S. 575-01218 1 12" Body Assembly
362-24794 8 Acorn Nut, 7/8", S.S. 17 375-09035 1 Operating Label

9 368-21680 8 Threaded Rod, 3/4", S.S. 18 575-08550 1 Check Valve Kit
368-21680 8 Threaded Rod, 3/4", S.S.
368-21685 8 Threaded Rod, 7/8", S.S.
368-21685 8 Threaded Rod, 7/8", S.S.
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